



Test Report

**Fungi Resistance Test According to ASTM C1338 on
Manufacturer: Asona Nederland b.v.; Product Name: Sonacoustic
Seamless Acoustical Ceiling and Wall Covering; 30mm Thick
Sonaboard (Mineral Fiber Board) Covered with 3mm Sonaplayer Base
and Finished with 1mm Sonaplayer Finish.**

Prepared For:

Mr. Asona Nederland b.v.
Ondernemingsweg 114
1422 DZ Uithoorn, Netherlands

R & D Services, Inc.
P.O. Box 2400
Cookeville, Tennessee 38502-2400

Report: RD11599



NVLAP Lab Code 200265-0

A handwritten signature in blue ink that reads 'Ronald S. Graves'.

Ronald S. Graves

December 5, 2011



The test results in this report apply only to the specimens tested. The tests conform to the respective test methods except for the report requirements. The report includes summary data but a full complement of data is available upon request. This report shall not be reproduced, except in full, without written approval of R & D Services, Inc. This report must not be used by the Client to claim product endorsement by R & D Services, Inc., NVLAP or any agency of the U.S. Government.



P.O. Box 2400
Cookeville, Tennessee 38502-2400
Phone: 931-372-8871
Fax: 931-525-3896

Fungi Resistance Test Report

Test Number: RD112805FR Date of Test: October 31-November 28, 2011

Specimen Number: 1036111026-1,3 Date of Manufacture: Unknown

Description of Test Specimen: Manufacturer: Asona Nederland b.v.; Product Name: Sonacoustic Seamless Acoustical Ceiling and Wall Covering; 30mm Thick Sonaboard (Mineral Fiber Board) Covered with 3mm Sonaplayer Base and Finished with 1mm Sonaplayer Finish; Product Submitted by International Cellulose Corporation

Test Method: ASTM C 1338; "Standard Test Method for Determining Fungi Resistance of Insulation Materials and Facings¹".

Report Prepared For: Asona Nederland b.v.

Test specimens and comparative material are exposed to a 28 day inoculation period. After the inoculation period the specimens are removed from test chamber and evaluated under 40X magnification. Each of the test specimens are determined to have no fungal growth, fungal growth no greater than the comparative material, or fungal growth greater than the comparative material.

| <u>Specimen</u> | <u>Fungal Growth Comparison</u> |
|-----------------|---------------------------------|
| 1 | No growth. |
| 2 | No growth. |
| 3 | No growth. |

Comparative Material: White Birch

The pass/fail result: Pass

Basis for the pass/fail result: Three of three specimens passed.

Carla King
Evaluation:

12-5-11
Date:

Ronald S. Swales
Review:

12-5-11
Date: